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Item Description Part
Number

Qty Supersedence Tech
Tip

Engine Trans Line Body

1
BRACKET AND
INSULATOR,Engine
Mounting
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Item Description Part
Number

Qty Supersedence Tech
Tip

Engine Trans Line Body

Left Side 52124579AA 1 No EX0 J U 74

2 BOLT,Hex Flange
Head,M12X1.75X150.00

Mounting 06508081AA 2 No J U 74

3 NUT AND CONED
WASHER,Hex,M12X1.75

Mounting 06502585 2 No J U 74

4 BOLT,Hex Flange
Head,M8x45

Mounting,Engine Mount
Bracket To Cylinder
Block

06104028AA 8 No EX0 J U 74

5 ISOLATOR,Engine
Mount

Right Side 52124580AA 1 No EX0 J U 74

6 BOLT,Hex Flange
Head,M12X1.75X150.00

Mounting 06508081AA 2 No J U 74

7 NUT AND CONED
WASHER,Hex,M12X1.75

Mounting 06502585 2 No J U 74

Note: Negative (-) item numbers indicate no illustration available.


